
LAKE VICTORIA
ROADMAP FOR MANAGEMENT OF WATER 

QUALITY IN MWANZA CITY, TANZANIA

Lake Victoria Roadmap for Water Quality Management in Mwanza, Tanzania  report.indd   1Lake Victoria Roadmap for Water Quality Management in Mwanza, Tanzania  report.indd   1 18/01/23   2:20 PM18/01/23   2:20 PM



Lake Victoria Roadmap for Water Quality Management in Mwanza, Tanzania  report.indd   2Lake Victoria Roadmap for Water Quality Management in Mwanza, Tanzania  report.indd   2 18/01/23   2:20 PM18/01/23   2:20 PM



LAKE VICTORIA
ROADMAP FOR MANAGEMENT OF WATER 

QUALITY IN MWANZA CITY, TANZANIA

Lake Victoria Roadmap for Water Quality Management in Mwanza, Tanzania  report.indd   3Lake Victoria Roadmap for Water Quality Management in Mwanza, Tanzania  report.indd   3 18/01/23   2:20 PM18/01/23   2:20 PM
[...]
Lake Victoria Roadmap for Water Quality Management in Mwanza, Tanzania  report.indd   9Lake Victoria Roadmap for Water Quality Management in Mwanza, Tanzania  report.indd   9 18/01/23   2:20 PM18/01/23   2:20 PM



LAKE VICTORIA ROADMAP FOR MANAGEMENT OF WATER QUALITY IN MWANZA CITY, TANZANIA

10

Many such industries are housed in Nyakato Industrial Area, located in Ilemela 
district of Mwanza, with the Nyashishi River on one side and Lake Victoria on 
the other. Some prominent industries are Tanzania Breweries Ltd, Serengeti 
Breweries Ltd, Nyanza Bottling Co. Ltd, Nile Perch Fisheries Ltd, Mwatex Ltd, 
SBC (T) Ltd, Sayona Drinks Ltd, etc. Apart from Tanzania Breweries, all other 
industries discharge the effluent from their plant into a common drain that meets 
the Nyashishi stream. On the way, effluent-laden water from the drain is used for 
agricultural purposes by the people living in the vicinity.

Since the industrial effluent is used in agriculture activities and reaches the 
Nyashishi River, the effluent treatment plants should be adequately efficient.  
To understand the type of treatment technologies used in these industries and 
collected influent and effluent samples to estimate the efficacy of the effluent 
treatment plants, the Centre for Science and Environment (CSE) along with the 
National Environmental Management Council (NEMC) visited some industries, 
including Serengeti Breweries Ltd, Tanzania Breweries, Nile Perch Fish Processing 
and Mwatex (Textile). The observation for the units are discussed below:

I. Serengeti Breweries Ltd
This industry operates with a production capacity of 500,000 hectolitre/annum 
and uses barley, malt, sorghum, hops and maize as the raw material. The water 
requirement of the unit is 600–700 m3/day and is supplied by Mwanza Urban 
Water Supply and Sanitation (MWAUWASA). The unit generates 400–500 m3/
day of wastewater which is directed to effluent treatment plant before discharge. 

Figure 2: Industrial sectors in Mwanza city

Fish and meat processing 41%

Hotels 12%

Plastic recycling and packaging 14%

Breweries 8%

Miscellaneous 25%

Lake Victoria Roadmap for Water Quality Management in Mwanza, Tanzania  report.indd   10Lake Victoria Roadmap for Water Quality Management in Mwanza, Tanzania  report.indd   10 18/01/23   2:20 PM18/01/23   2:20 PM



11

The treatment involves removal of biochemical oxygen demand (BOD) and 
chemical oxygen demand (COD) through anaerobic followed by aerobic operation. 
The unit has installed an electromagnetic flow meter at the discharge point (see 
Figure 3: Effluent treatment scheme at Serengeti Breweries).

Before collecting the samples from the effluent treatment plant, the CSE team 
visited the industry premises. The following were the observations:
• The plant is well maintained with satisfactory housekeeping;
• Layout plan is demarcated properly with respect to production and 

administrative area storage etc. Pedestrian paths are marked with proper lines;
• The wastewater is collected and transferred to the effluent treatment plant 

through a close conduit;
• The effluent treatment plant is well maintained and has adequate safety 

measures; and
• The storm-water drain needs attention; the drains are open and do not have 

designated outlets. 

Samples were then collected from the inlet and outlet of the effluent treatment 
plant. The analysis showed that the efficiency of BOD and COD removal was 
around 95 per cent, which is adequate (see Table 1: Performance evaluation of 
Serengeti’s effluent treatment plant). Generally, when the BOD/COD ratio of 
InDesign is >= 0.45, the wastewater is considered biodegradable and thus the 
biological treatment plant performs effectively. Since the BOD/COD ratio is 
favourable (0.45) for effective removal of BOD and COD in Serengeti, removal of 
BOD and COD is effective.

Figure 3: Effluent treatment scheme at Serengeti Breweries

RAW 
EFFLUENT

EQUALIZATION 
TANK

UASB
AERATION 

TANK
CLARIFIER

SLUDGE
SLUDGE DRYING 

BED

FLOW METER
DISCHARGE TO 

COMMON DRAIN

Lake Victoria Roadmap for Water Quality Management in Mwanza, Tanzania  report.indd   11Lake Victoria Roadmap for Water Quality Management in Mwanza, Tanzania  report.indd   11 18/01/23   2:20 PM18/01/23   2:20 PM



LAKE VICTORIA ROADMAP FOR MANAGEMENT OF WATER QUALITY IN MWANZA CITY, TANZANIA

12

However, the removal of  total dissolved salts (TDS) and phosphate is minimum 
since the effluent treatment plant is designed for removal of biodegradable 
materials. The mixed liquor suspended solids (MLSS) seemed to be old and 
required to be removed periodically. 

II. Tanzania Breweries Ltd
Tanzania Breweries Ltd (TBL) is located in the Pasiansi area in Ilemela district. 
It has a production capacity of 1.5 million hectolitre/annum. The industry uses 
malted barley, maize grains and sugar as raw material along with 900 m3/day of 
raw water sourced from Lake Victoria. 

The wastewater generated of 150–200 m3/day is collected and subjected to 
treatment (see Figure 4: Effluent treatment scheme at Tanzania Breweries). 

Table 1: Performance evaluation of Serengeti’s effluent treatment plant
Sampling points pH Conductivity 

(µS/cm)
Total dissolved 
solids (mg/l)

BOD 
(mg/l)

COD 
(mg/l)

Total phosphate 
(mg/l) 

Total nitrogen 
(mg/l) 

Standard* - - - 30 60 - -

Inlet to ETP 6.0 2,610 1,304 524 1,154 7.5 2.0

Outlet from ETP 7.2 2,220 1,108 30.5 58.4 5.7 0.4

Efficiency of 
removal (%)

- - 15 94 95 24 80

* Standard refers to the Environmental Management (Water Quality Standards) Regulation, 2007

Figure 4: Effluent treatment scheme at Tanzania Breweries

Wastewater

LAKE VICTORIA 

EQUALIZATION 
TANK

DEGASIFIER UASB 

ANAEROBIC 
POND

CONSTRUCTED 
WETLAND (two 

in a series)

POLISHING 
POND

GUARD PONDGUARD POND

Lake Victoria Roadmap for Water Quality Management in Mwanza, Tanzania  report.indd   12Lake Victoria Roadmap for Water Quality Management in Mwanza, Tanzania  report.indd   12 18/01/23   2:20 PM18/01/23   2:20 PM



13

The CSE team’s observations were the following:
• The plant is well maintained with satisfactory housekeeping;
• Layout of the industry comprises two distinct sections separated by a field;
• The first section comprises a production area and storage of raw material and 

products. The section also involves collection of effluent through close conduit 
and gets subjected to primary treatment in form of pH correction, degasified 
followed by UASB (upflow anaerobic sludge blanket) treatment;

• The treated effluent gets collected in the second section and passes through 
anaerobic treatment followed by constructed wetland; and

• If the treated effluent complies with the standards is disposed to Lake Victoria; 
if not, it gets diverted to a guard pond from where it gets pumped back to 
equalization tank.

Samples were collected from the inlet and outlet of the effluent treatment plant.  
The analysis showed that the removal efficiency of BOD and COD is lower (83 per 
cent) than expected despite of favourable conditions in terms of BOD/COD ratio 
(0.47) and elaborate arrangement made in terms of unit operation (see Table 2: 
Performance evaluation of TBL’s ETP). The anaerobic pond was also observed to 
be under-functioning since the depth was less than the designed depth. The depth 
is reduced due to improper removal of sludge from the pond. 

The guard pond used to store high COD/BOD effluent, located very close to Lake 
Victoria, seems to be unsafe as any accidental release or overflow during rainy season 
to Lake Victoria will result in significant amount of COD and BOD in the lake. Since 
the industry discharges its wastewater after treatment into Lake Victoria, it should 
conduct a performance evaluation of each unit operation at periodic intervals.

III. Nile Perch
Nile Perch is a fish-processing unit located in the Nyakato Industrial Area. The 
industry has a production capacity of 600 tonne/month and processes only 

Table 2: Performance evaluation of Tanzania Breweries Ltd’s effluent 
treatment plant

Sampling points pH Conductivity 
(µS/cm)

Total dissolved 
solids (mg/l)

BOD 
(mg/l)

COD 
(mg/l)

Total phosphate 
(mg/l) 

Total nitrogen 
(mg/l)

Standard* - - - 30 60 - -

Inlet to ETP 11.2 3850 1920 184 387 8.1 1.73

Outlet from ETP 8.1 2550 1330 31.1 65.3 7.2 0.10

Efficiency of 
Removal (%)

30.7 83.0 83.0 11.0 94.2

* Standard refers to the Environmental Management (Water Quality Standards) Regulation, 2007

Lake Victoria Roadmap for Water Quality Management in Mwanza, Tanzania  report.indd   13Lake Victoria Roadmap for Water Quality Management in Mwanza, Tanzania  report.indd   13 18/01/23   2:20 PM18/01/23   2:20 PM



LAKE VICTORIA ROADMAP FOR MANAGEMENT OF WATER QUALITY IN MWANZA CITY, TANZANIA

14

the Nile perch species. Water consumption in the process is 300 KL/day and 
wastewater generation is 200 KL/day. The water is sourced from MWAUWASA; 
the wastewater generated is collected in a close conduit and subjected to the 
activated sludge process (ASP) with tertiary treatment (see Figure 5: Effluent 
treatment scheme at Nile Perch).

The CSE team’s observations were the following:
• The industry has satisfactorily maintained the effluent treatment plant in 

terms of performance. However, the housekeeping also needs attention;
• Accessibility to the effluent treatment plant was not adequate as the stairs to 

the aeration tank and sedimentation tank were rusted and risky. They require 
renovation;

• The industry does not have open channels for inflow and outflow of effluent for 
collection of samples. Thus free flow sampling is not possible. Effluent outflow 
channel should be fitted with V-notch or calibrated real time flow meter; and

• The industry does not have provision for collection and discharge of storm 
water through designated drains.

The analysis result of the samples collected from influent and effluent indicates 
that the efficiency of the effluent treatment plant is adequate with respect to BOD 
and COD removal (see Table 3: Performance evaluation of Nile Perch effluent 
treatment plan). Overall, it was observed during the visit that the plant was well 
maintained. The mixed liquor suspended solids (MLSS) in the aeration tank was 
sufficient and periodically rejected the sludge to the sludge drying bed. Since the 
effluent was subjected to a sand filter and activated carbon to treat unknown non-
biodegradable organic, the final effluent was clear and free from turbidity.

Figure 5: Effluent treatment scheme at Nile Perch

Wastewater

Sludge 
circulation

Treated water

DISPOSED TO 
COMBINED 

WASTEWATER 
STREAM 

SUMP AERATION 
TANK

SAND FILTER

ACTIVATED 
CARBON

SDB

PC SC

PC: primary clarifier, SC: secondary clarifier, SDB: sludge dying bed

Lake Victoria Roadmap for Water Quality Management in Mwanza, Tanzania  report.indd   14Lake Victoria Roadmap for Water Quality Management in Mwanza, Tanzania  report.indd   14 18/01/23   2:20 PM18/01/23   2:20 PM



15

IV. Mwatex Ltd
Mwatex is a textile plant situated in Nyakato industrial area, with a production 
capacity 1,000,000 metre/month. The production process involves ginning, 
spinning, weaving and processing, and requires 400–500 KL/day of water 
supplied by MWAUWASA. The generated wastewater of 350 KL/day is collected 
through a close conduit and sent for treatment.

Generally, the wastewater generated from different sections of textile fabric 
manufacturing process varies in characteristics, desizing unit (high BOD), 
scouring (alkaline, high BOD), bleaching (high COD, low BOD), mercerizing (low 
BOD, strongly alkaline), drying (BOD, COD with coloured effluent) and printing 
(moderate BOD) (see Figure 6: Effluent treatment scheme at Mwatex Ltd).

Table 3: Performance evaluation of Nile Perch effluent treatment plant
Sampling points pH Conductivity 

(µS/cm)
Total dissolved 
solids (mg/l)

BOD 
(mg/l)

COD 
(mg/l)

Total phosphate 
(mg/l)

Total 
nitrogen 
(mg/l) 

Standard* - - - 30 60 - -

Inlet to ETP 7.9 1191 595 569 1252 8.6 1.4

Outlet from ETP 7.3 741 370 22.9 50.5 5.0 0.32

Efficiency of 
removal (%)

37.8 96 96 42 77

* Standard refers to the Environmental Management (Water Quality Standards) Regulation, 2007

Figure 6: Effluent treatment scheme at Mwatex Ltd

SUMP
Chlorine 

treatment
Settling tank

AERATIONCLARIFIER

Sludge

SDB

Wastewater

DISPOSE OF 
TO COMMON 

DRAIN

Lake Victoria Roadmap for Water Quality Management in Mwanza, Tanzania  report.indd   15Lake Victoria Roadmap for Water Quality Management in Mwanza, Tanzania  report.indd   15 18/01/23   2:20 PM18/01/23   2:20 PM



LAKE VICTORIA ROADMAP FOR MANAGEMENT OF WATER QUALITY IN MWANZA CITY, TANZANIA

16

The CSE team had the following observations for the industry:
• The current treatment scheme provided was inadequate as it was inefficient to 

perform de-colouration of the wastewater. The industry should have activated 
carbon for de-colouring of the effluent followed by sand filter;

• The ETP structure was completely dilapidated. It needs complete renovation 
before operation;

• The present condition of the ETP is far from satisfactory. It is not in a position 
to treat any effluent;

• The performance of ETP cannot be evaluated since the samples were not 
collected due to non-operation of plant.

To understand the reason for these gaps, the permit conditions were analysed. It 
was observed that the requirements were not demanded in the permit. Moreover, 
the permit lacked information such as production capacity, water consumption 
details, ETP details etc. For instance, the permit states that the industry should 
install an adequate ETP but does not provide any specifications. In such a scenario, 
it would be difficult to inspect the compliance of the industry. Thus, it is felt that 
the permit must be updated and provide clear required specifications.

As mentioned earlier, the industries in the Nyakato Industrial Area discharge their 
treated effluent in a common drain that finally meets the Nyashishi River after 
flowing through agricultural fields. The quality of water in the common drain thus 
can also determine the performance of the industrial ETPs. With this objective, 
a sample from the drain was collected and analysed (see Table 4: Water analysis 
for common drain). The drain has a flat gentle slope, with medium velocity. The 
wastewater flowing was turbid in nature. On analysing the results, it is observed 
that both BOD and COD had significantly high values exceeding the standard 
by 19 times and five times respectively. Since Tanzania does not have surface-
water quality standards, the Indian Central Pollution Control Board’s (CPCB’s) 
designated best-use water-quality criteria—which allows 3 mg/l of BOD and 25 
mg/l of COD in a surface waterbody—was referred to. It is pertinent to mention 
that most of the water from the common effluent drain is used for agricultural 
purposes, and such high concentrations of BOD and COD will leave the soil septic, 
eventually impacting the food chain and human health. 

Table 4: Water analysis for common drain

Unit 
Parameters

pH Conductivity (µS/cm) TDS BOD COD Total P Total N 

mg/l 6.8 528 290 57.2 126 4.1 0.26

Tonne/day (flow = 
155,520 m3/day)

45.0 9.0 20.0 0.6 0.04

Lake Victoria Roadmap for Water Quality Management in Mwanza, Tanzania  report.indd   16Lake Victoria Roadmap for Water Quality Management in Mwanza, Tanzania  report.indd   16 18/01/23   2:20 PM18/01/23   2:20 PM



17

Similarly, after receiving water from the referred common drain, the Nyashishi 
River passes through dense agricultural fields and wetlands, finally meeting the 
Mwanza Bay of Lake Victoria. However, the flow of the river is usually less, except 
in extreme rains as the most of the water is taken by the agricultural fields. As 
this report focuses on rivers and streams flowing to Lake Victoria to understand 
pollution loading from each source, surface-water samples were collected from 
two locations of the Nyashishi River, one downstream of the common drain along 